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List of Attachments (including a total number of pages in each attachment):
FHEE s (FEAMRERETTED -
- Photos documentation (3 pages)

- R (31)

Summary of testing:

MRS EMEE
Test Conclusion
MR 218
Test(s) Sample Number Conclusion
M7 H FE T IR
T.1: Altitude simulation / 7 & #41 Pass / ifiid
T.2: Thermal test / 7 &5 Pass / J#il
T.3: Vibration / #Z 5 b1# - b8# Pass / it
T.4: Shock / #hfi Pass / i@t
T.5: External short circuit / 4 55 #% Pass / ifiid
T.6: Impact / & cl# - c10# Pass / it
T.7: Overcharge / 1T 7¢ i b1# - b8# Pass / if it
T.8: Forced discharge / #& il il Fi c11# - c30# Pass / il it

The sample’s status is good.
FEARIRIL R4
The conditions of the batteries of samples No. b1# to b4# are at first cycle, in fully charged states.

FE 2 5 DA# -DA# Y R — DA PR 78 T80 LA 1 e 4 78 r RS ) e

The conditions of the batteries of samples No. b5# to b8# are after twenty-fifth cycles ending in fully
charged states.

FE 2 5 b5# -b8# )y — 1 FLUIEFE 78 75 A 915 56 4 78 H R A ) LR

The conditions of the cells of samples No. c1# to c5# are at first cycle at 50% of the design rated
capacity.

FE 25 c1# -CH#9 5 — U TS T8CHE A 1] 78 i B AR R 2 2 ) 50 % IR 2 F1 FEES

The conditions of the cells of samples No. c6# to c10# are after twenty-fifth cycles ending at 50% of the
design rated capacity.

FE A2 5 cB# -c10# 9 55 — 1 TG FR 78 5 F JA U1 78 HL b bk 28 8 ) 50 % IR 25 1 S

The conditions of the cells of samples No. c11# to c20# are at first cycle, in fully discharged states.

Bt i 5 c11# -c20# )9 58 — AR A 78 T8 FL JA 391 e A T IR 25 ) R S

The conditions of the cells of samples No. c21# to c30# are after twenty-fifth cycles ending in fully
discharged states.

B b 45 c21# -c30# Ny .+ TLIK A 78 B A )i e TR IR AR A A

The test results: Pass
ke . @it
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Test item particulars...................ccooooiiiiiii, :
I ENSS

Cell Pt :
TR INR18650-26E

Nominal Voltage of Cell..............cooeiviiioiniiieiee
HL AR E HL

Rated Capacity of Cell..........ccoeeniiniiniincen

A 2 2600mAh

Battery TYPe...coovoieieiciceeeceeee e : Lithium ion battery
FLIth 2R A B R
APPEATANCE......c ittt Black

i Legss)

Number of Cell........ccoovoviiiieeeeeeee e :
S 35pcs (7S5P)

)I%rg_ensmn(mm) ................................................................ : 240mm(max) x 140mm(max) x 195mm(max)

Test case verdicts

WA 8

Test case does not apply to the test object................... : N/A

I E ANIE T IE B

Test item does meet the requirement............................ : P(Pass)
MAF & R E

Test item does not meet the requirement...................... . F(Fail)
MAAATE & HLE

Testing illi&

Date of receipt of testitem ..........ccocoeveiiieiiiiiei,

HeE H

Date(s) of performance of test...........ccccceevevveiiieiinnen,

TS 30

© 2020-03-14

© 2020-03-14~ 2020-03-29

General remarks &7

This report shall not be reproduced, except in full, without the written approval of the testing laboratory.
PRAESFE G, REASLL = 5 AT B 7> E .

The test results presented in this report relate only to the item tested.

AR A SRR IR R i B BT

“(see remark #)” refers to a remark appended to the report.

C(LTEH)” TR .

Throughout this report a point is used as the decimal separator.

AR DA AR N

According to the Standard, a single-cell battery (Battery Pack) is considered a “Cell” (Battery Cell) and
shall be tested according to the testing requirements for “Cell”. This testing included the samples of

Battery Pack and Battery Cell as aforementioned. For testing details, please refer to Table of Test
Conclusion and individual test record.

PR EEOR, AR M (R )RR RO (RRIORS), DL R BRI, AT E R
i B AT T IA H EAT RS . A RPN, T A BRI A 18 R S A BRI Bl %

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
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FF%%A%\:

General product information:

The main features of this model are shown as below:
T E S Y

Nominal Nominal | Maximum | Maximum | Maximum Cut-off
Model Nominal | Nominal | Charge | Discharge | Charge Discharge | Charge Voltage
%(U)De capacity | voltage | Current Current Current Current | Voltage i Egé!zg -
- MERE | MUEhE | FUE R | FUEHE | KR | &AM | RKTH figes
FHLL HLYL FHLL FHLL CENES ;
Battery / Hith
YY-7S5P 13Ah 24V 2600mA | 6500mA | 5000mA | 20000mA 29.4V 19.25V
Cell / HL3E:
INR1865
0-26E 2600mAh| 3.65V 1300mA | 1300mA | 5200mA | 15000mA 4.2V 2.75V

Test Procedure:
TR

1. Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.

WRAT . A-T. 522N AR [R]—2H FE Bt B AT . T.AIT.8ZTH A8 A HL s ATt T.7 W RAR 2 /i
T.1-T.5I A S8 8o ) b kA7 It

2. In order to quantify the mass loss, the following procedure is provided:
AR AL IR IS A5

C(M1-M2)

Mass loss (%) = x100

Where M1 is the mass before the test and M2 is the mass after the test. WWhen mass loss does not exceed
the values in Table 38.3.1, it shall be considered as “no mass loss”.

MUENHART A E R, M22NREREE. HFAEPRAEIITable 38.3. 14 ERI AN “&A iR
gin .
Table 38.3.1 Mass loss limit

Mass M of cell or battery Mass loss limit
M<1g 0.5%
1g <M<75¢g 0.2%
M>75¢g 0.1%

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China

Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

38.3.4.1

Test T.1: Altitude simulation/5

Test cells and batteries shall be stored at a
pressure of 11.6 kPa or less for at least six hours
at ambient temperature (20£5°C)/ K Hi B Fl HL b 7F
A N2015°C. KA JIA KT 11.6kpalfi Fi 5
JEAEA T84/

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

TGS MR AT & 20K el oHR . oA,
TR R A KR s R BB S BT %
FE R AMIC T I T B8 R 9 90% o B IR T H
73 T SR ANIE FH 58 4 T80 HL S PR HL O AT RS

No leakage, no venting, no
disassembly, no rupture and
no fire. / LR LHFA. &
[N R EIVY T e =D&
Fo

The data see table 1. / JlliX %k
2.

38.3.4.2

Test T.2: Thermal test/i5 E iR

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40+2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10
times, after which all test cells and batteries are to
be stored for 24 hours at ambient temperature (20
+5°C). [ Je ¥ B i UE 72+ 2°C R B i B 52 /106
AN, BRJGTRAE - 40£2°C IR 85 A i B 22 /b 64/
B o L 4 P B K AT B T B S 3070 o Lt A6 B4
109K, fJe ¥ FE S IE 2045° C A 858 Hh 24/
B o

For large cells and batteries the duration of
exposure to the test temperature extremes should
be at least 12 hours. /%f T K S AIC M, 7E SR
AR O I ) fe 2> 124 /N

N/A

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com
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Clause

Requirement + Test

Result - Remark

Verdict

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

TR S 2K oW o, ok,
TR R A KR s R BRI S BT %
FE R AMIC T I T8 R f990% o EIHOC T H
73 THI RS2 SRANIE FH T 58 4 T80 FL e P RS AT LIS

No leakage, no venting, no
disassembly, no rupture and
no fire. / LW LHEA. &
[N R EIVY T e =D&
Fo

The data see table 1. / JlliX %k
P21

38.3.4.3

Test T.3: Vibration/#E3)

Cells and batteries are firmly secured to the
platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for
a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular
to the terminal face. /F£ 5 L 0 2R [ 3th 22 B EIR B &
A JRSILAEZBIE, LITHZIE N 2200Hz,
SRIG D B B THZY — MEH, — MEFFEE157
PRI BT AL IR o SRR i A=A FAH 2 B 7 17)
EAEFA20K, FATTRSANE, FLOAN . Forh
—ANIRBNJT 1) 6 25 i ELAE i PR B T 1

The logarithmic frequency sweep shall differ for
cells and batteries with a gross mass of not more
than 12 kg (cells and small batteries), and for
batteries with a gross mass of more than 12 kg
(large batteries). /X T i & A KT 12kg HIAF: i (HLES
/N EL )RS S Ik 1 2kg ) LV R L L), %o 2504
NG R

For cells and small batteries: from 7 Hz a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increased
to 200 Hz. /% T~ B AN, SRS A
THZIT R ORFF 1 gn (10 f K s 2 B 21 45% y 18Hz,
ARG R IE AR £20.8mm (S F21.6mm) J3 i
HHE BN A #18gn (MR 41 450Hz), K i
R B2 CR4F 7 8gn B 452 19 i1 #1200Hz .

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com
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Clause

Requirement + Test

Result - Remark

Verdict

For large batteries: from 7 Hz to a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 2 gn occurs
(approximately 25 Hz). A peak acceleration of 2 gn
is then maintained until the frequency is increased
to 200 Hz. /4 T K, X8I0 MT7THZIF 4G
TRFF1gn 1 KR JE B 2I40% 9 18Hz, SRRk
MR PRFFAE0.8mm (e 1.6mm) F3 0 A= B 2 iy
KImE FEL B 2gn (FE 21 H25Hz), K d5 K0
TRAFLE2gn B B S 15 1 3 200HzZ.

N/A

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if
the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular
mounting position is not less than 90% of its
voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
TGS AT S 20K IR, ToHE R oA,
TR VLS ToAE K R s HRs s v  atf F) OF
FE R AMIC T I T8 R f990% o B IR T H
73 T R SRANIE FH 58 4 T8 H S PR HL O AT RS

No leakage, no venting, no
disassembly, no rupture and

no fire. / iR LHA. &
fildk . TEW AR T KB
%o

The data see table 1. / ik %k
PR,

38.3.4.4

Test T.4: Shock/iHd:

Test cells and batteries shall be secured to the
testing machine by means of a rigid mount which
will support all mounting surfaces of each test
battery. /LA il B FE 48 [ 5E A4

Shock: a half-sine shock of peak acceleration of
Ih-' 100850

150 gn (or Acceleration(gn)= U mass ) _which is

smaller) and pulse duration of 6 milliseconds, large
cells and large batteries shall be subjected to a
half-sine or peak acceleration of 50 g, (or

(30000 |

|

|
Acceleration(gn)= \ ‘ mass ;- which is smaller) and
pulse duration of 11 milliseconds/xF /N N BE /N

Ih-' 100850 |

MDA 150 g (315 V' 7955 ) s i)
MBSz e s, BKOhFRER6 = R0, KESH
lll ‘ 30000 '-|
K LI A B K INEE FE50 g (a5 VL 7055 ) o
(RS /MELD A R TR 11 22 70 1 2 1E 3%
ie

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com
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Result - Remark
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Each cell or battery shall be subjected to three
shocks in the positive direction and to three shocks
in the negative direction in each of three mutually
perpendicular mounting positions of the cell or
battery for a total of 18 shocks. /4N KE i e =
AN EL R 2 B A R 22 20 5 LR IE T [ 48 32 =k

i, EERIT AR =k, SIEL218K
e

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

[ S A AR SR IR TCHA. ok,
TR LA R oA KR A BRI a5 T %
RS AN T 00U T S 9 90% o EIHISC T I
73 THI PRS2 SRANIE FH T 58 4 T80 HL e P R C AT LS

No leakage, no venting, no
disassembly, no rupture and
no fire. / LR LHFA. &
NI R EIVYS v SN
%o

The data see table 1. / i %k
PEIWEA .

38.3.4.5

Test T.5: External short circuit/4F5B%E 5%

The cell or battery to be tested shall be
temperature stabilized so that its external case
temperature reaches 57+4°C. /{4 A 5 16 £
JETEST24°C, DUERE M ARG EIAF5724°C.

The cell or battery at 57 £ 4°C shall be subjected to
one short circuit condition with a total external
resistance of less than 0.1 ohm. This short circuit
condition is continued for at least one hour after the
cell or battery external case temperature has
returned to 57+4°C, or in the case of the large
batteries, has decreased by half of the maximum
temperature increase observed during the test and
remains below that value. /7E 3115 i £ 57+4°C 1) 4%
PER, K RE b IE SRR A /N 10,1 W ) A F B [l 2
ITHRLEG, RSN RIR KR 2157 +4°C 5 PRIF A
RSN LA B 0T RH,  HRIR B K 2
el THE R — 2 SREG 25 3R

Cells and batteries meet this requirement if their
external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire
during the test and within six hours after the test./
PSR F AT 5 5K FE AT AR PR Z 564/
AN, SAREEABEL170°C, IFHTLMIA. T
RATHE KGR KA.

No disassembly, no rupture
and no fire. / LA, ToHEZE
AR TCHE KBS R A

The data see table 1. / JlliX %k
iR .

38.3.4.6

Test T.6: Impact / Crush/#& /3 E

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com
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Verdict

Test procedure — Impact (applicable to cylindrical
cells not less than 18.0 mm in diameter) /7 (& &

T HEAARK T 55 T-18.0mmir B #JE HLE)

Cylindrical cells more than
18mm in diameter. / [FFETEH
S EAEIE18mm.

The sample cell or component cell is to be placed
on a flat smooth surface. A 15.8 mmz0.1mm
diameter, at least 6 cm long, or the longest
dimension of the cell, whichever is greater, Type
316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg+0.1 kg mass is to be
dropped from a height of 61+£2.5 cm at the
intersection of the bar and sample in a controlled
manner using a near frictionless, vertical sliding
track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide
the falling mass shall be oriented 90 degrees from
the horizontal supporting surface. /¥ #E 5 SCE — 4
PP b K —EH%915.8 mmt 0.1mm,
K AN T-6emiry 316 AN AR HE i A ot T8O
J5, i N9.1 kg+0.1 kgHI E Y M61+2.5 cm
o B T ) R

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mmz=0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact. /#2252 & o5 1 #
At NS 5 S 3H ) ZR TP AT I S5 BB R O
(I E4£15.8 mm+0. 1mmZ th X N hEE . &—
ANFE D R sz — Ikt

Test Procedure — Crush (applicable to prismatic,

pouch, coin/button cells and cylindrical cells less

than 18.0 mm in diameter). /3% & (& H T H kB

SR /AL S AT E AR /N T18.0mm i[5 41
F )

Cylindrical cells more than
18mm in diameter. / [FFETEH
S EAEIE18mm.

N/A

A cell or component cell is to be crushed between
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached. /K
JRAE PN T Z 8] 5% [, 5% 16 ) FEB iR, 228
— Rl BRI R 2 N1 .5emls. R
17, BERHIMELT =Rl —

N/A

(a) The applied force reaches 13 kN+0.78 kN; /ji:
Jn 7715513 kKN£0.78 kN

N/A

(b) The voltage of the cell drops by at least 100
mV; /4 i 0 L T B 22/ 100mV

N/A

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com
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Clause

Requirement + Test

Result - Remark

Verdict

(c) The cell is deformed by 50% or more of its
original thickness. /HEth A8 L 1A 57 46 )5 FE [150% LA
o

N/A

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its
flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal
axis. ML BRI B B K — [T s . 240
TR T T S B AP IR Tt s o A T S S5 0
ey L 1) e s

N/A

Each test cell or component cell is to be subjected
to one crush only. The test sample shall be
observed for a further 6 h. The test shall be
conducted using test cells or component cells that
have not previously been subjected to other tests.
HEAFE AR 2 A AE s, IFH RS — i i
G5 A b S B SR /N

N/A

Cells and component cells meet this requirement if
their external temperature does not exceed 170°C

and there is no disassembly and no fire during the

test and within six hours after this test. /HCi# 2 2
Ko RN LU JE6AN /N, AR EEAS
Hi170°C, I HIGMAAEMICE KR KA .

No disassembly and no fire. /
Toffth, TEKNRKE.
The data see table 2. / Jlli{ %
P2,

38.3.4.7

Test T.7: Overcharge/it e E

The charge current shall be twice the
manufacturer's recommended maximum
continuous charge current. Tests are to be
conducted at ambient temperature. The duration of
the test shall be 24 hours. The minimum voltage of
the test shall be as follows: /fE =R K, LL24% 1)
1 T BRI B KR 282 70 H L JRD O il e v, 0Kt
6] 924 /N o IR A e /N U B0 R

(a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V. /40
SR R BRI 7 L B R AN 18V, AR B
/IR P P S I A 11 26 PR R ) i KA L LS ) A £
B 22V NG

N/A

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge
voltage. /4 R il i i B PR ) 78 FEL L HOBE I 18V, A
D1y /) 78 P PR H 802 A2 132 B ) B R 7R
1.2

The voltage of the test is
35.28V, and the current is
10000mA. / ik H Ay
35.28V, HLiiiN10000mA.

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com
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There is no disassembly and no fire during the test | No disassembly and no fire. / P
and within seven days after the test. //EM AT | TEfffA, THKAEKE
WIEMET RN, BT TC A KIS . The data see table 3./l ¥

WS,

38.3.4.8 |Test T.8: Forced discharge/3& i 5 P

Each cell shall be forced discharged at ambient P
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /fEZEIR T, R HISEZIE12VT
B R B EAT SRR, I E R IR R R
AT G HEL I A ) 3 R PR FR) e R L FELVAR o

The specified discharge current is to be obtained
by connecting a resistive load of the appropriate
size and rating in series with the test cell. Each cell
shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the
initial test current (in ampere). /45 & {1 CH, HEL I E
o R TR M FL S 5 3 R/ D 2 ) AR R 3K
5, BEAS RS R DR A TR FL I ] (/NN ) 35 25 B A
WG HIR (225

There is no disassembly and no fire during the test |No disassembly and no fire. P
and within seven days after the test. /7E AT | /CEERITCE KGR A
WIEMET RN, FER ORI T KIS R The data see table 4. / JIli{%L

i W34,
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Table 1: TA~T.5/ F1. Jlik 1~WiX 5

Mass C_)CV Test 1: Altitude simulation/ Test 2: Thermal test/ Test 3: Vibration/ Test 4: Shock/ nglit: g:;t;::/al

Sample | | ior to | Prior to W 1: B Wik 2: EERR Wi 3: R Wik 4: whak NIk 5. St B

No. test (g)/‘mu test (V)I ° H
w5 AR B WXHIFF | Massloss | Change ratio | Mass loss | Change ratio | Mass loss | Change ratio | Mass loss | Change ratio Temp. (°C)

BREBE | RERIK(%) | HIEH(%) | REHK(%) | HIEHK(%) | REHRK(%) | HEH(%) | BREHRK(%) | HEE(%) IEZ(°C)

b1# 2786.000| 29.245 0.036 99.993 0.000 99.956 0.000 99.993 0.000 99.997 57.5

b2# 2786.000| 29.248 0.000 99.997 0.000 99.959 0.000 99.997 0.000 99.997 57.9

b3# 2786.000| 29.245 0.000 99.993 0.000 99.952 0.000 99.993 0.000 99.997 57.8

b4# 2786.000| 29.244 0.000 100.000 0.036 99.949 0.000 99.993 0.000 99.997 57.8

b5# |2786.000| 29.251 0.000 99.997 0.000 99.962 0.000 99.993 0.000 99.997 57.6

b6# |2785.000| 29.246 0.000 99.993 0.000 99.949 0.000 99.993 0.000 99.997 57.7

b7# 2786.000| 29.246 0.000 99.997 0.036 99.956 0.000 99.993 0.000 99.993 57.8

b8# |2786.000| 29.246 0.000 99.997 0.000 99.956 0.000 99.993 0.000 99.993 57.8
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Table 2: Impact / %2. #i
Sample No.
Bl g cl# c2# c3# ca# c5# Cc6# cT# c8# CcO# c10#
Test 6: Impact | OCV prior to test/
WRe: e | Wta R ) 3846 3.851 3.850 3.847 3.848 3.846 3.850 3.853 3.849 3.849
Temp. (°C) 98.7 98.9 98.6 97.8 97.8 97.9 98.6 97.9 98.5 98.7
WL (°C)
Table 3 : Overcharge / #3: T7H&H
Test 7: S%mt?'g% %°' b1# b2t b3 b4t b5# b6# b7# b8
Overcharge ocv eril(F;r to test/
WHRT7: & s ) ) ) ) ) ) . )
WART: 7 U AT B HLE (V) 29.255 | 29.2547 | 29.245 | 29.238 | 29.233 | 29.241 29.246 | 29.245
Table 4 : Forced discharge / &4: & H
Sample No. c11# c12# c13# c14# c15# c16# cA7# c18# c19# c20#
FF b i
OCV prior to test/
Test 8: Forced | i jrserifr(y) 3105 3.106 3.112 3.086 3.061 3.106 3.133 3.136 3.138 3.033
discharge S SN
WX8: IR %f_mf ;ﬁ %0' c21# c22# c23# c24# c25# c26# c27# c28# C20# c30#
HA
OCV prior to test/
T B 3.033 3.034 3.081 3.089 3.078 3.066 3.158 3.134 3.110
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Figure 1 Overall view | of battery
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Figure 2 Overall view Il of battery
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Figure 4 Overall view of cell
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Figure 5 Battery Label
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